fic & = &8 1 &

KGP40T

L
BS B S 2 R HE |BFS B S 2 w HE |FS B S e R HE |BS B S 2 G e
1 | KGP40T-01010 4N 2 15 |KGP30T-01100 W MERETLAE 1 29 |KGP40T-01204 | 4" 13248 © 110 1 43 | GB/T9074.15-1988 $24EM12X20 2
2 | KGP40T-01007 4"BIRIRE 2 16 |KGP40T-01005 A" EEREA R 3 30 | KGP40T-01203 | 4" 18Rz p 1 44 | GB/T9074.15-1988 $242M10X20 2
3 | KGP40T-01008 AR 2 17 |KGP40T-01004 4015 1 31 | KGP40T-01201 4" 08 1 45 | GB/T9074.15-1988 IBAEM12X35 2
4 |KGP40T-01011 4"HKOBE 1 18 |GB/T70.1-2000 YRETMBX35 (AREEW) 3 32 | KGP40T-01202 4"18"1FAR @ 74 1 46 | KGP40T-03002 4" ZEHIEIR 1
5 |KGP20T-01013 2"HKOREIRE 1 19 |KGP40T-01100 A"JEBR RSN 1 33 | GB/T818-2000 +EASUIRETMEX20 (RGN | 1 47 | GB/T97.1-2002 $HE10 2
6 | GB/T3452.1-2005 OFUE41.2X3.55 1 20 |KGP40T-01003 I ] 1 34 | KGP40T-01009 | 4"#KOIEE 1 48 | GB/T6172.1-2000 12E8M10 6
7 | GB/T9074.15-1988 1242 M10X30 4 21 |KGP40T-01006 A"RETER 3 35 | GB/T9074.15-1988 | ¥®1&M12X35 6 49 | GB/T6172.1-2000 IREM12 4
8 | GK400P,-02000 RENER 1 22 |GB/T95-2002 286 (REW) 3 36 | KGP20T-01015 2ETIRE 4 50 | GB/T93-1987 $HE12 2
9 |[KGP20T-01008 2"ZREIE 1 23 |GB/T93-1987 #E6 (REN) 3 37 | KGP20T-01017 2SETIRIEERS 4 51 | GB/T95-2002 HE12 2
10 | GB/T9074.15-1988 IREM12X50 4 24 |GB/T70.1-2000 IBETMEX20 ( REREN) 3 38 | KGP20T-01014 2"RIAPIRIRG 4 52 |KDP40T-03100 4"NZEEL 1
1 | KGP40T-01002 4"RAK 1 25 |GB/T3452.1-2005 ORIE106X3.55 1 39 | GB/T3452.1-2005 | OEUE31.5X3.55 2 53 |KDP40T-03001 4SIKRIRT 1
12 | GB/T95-2002 2B (REWN) 7 26 |GB/T3452.1-2005 ORYE290X5.3 1 40 | KGP20T-01016 2"REIRE 2 54 | GB/T62.1-2004 1REGM8 1
13 | GB/T93-1987 BES (REWN) 8 27 |KGP40T-01001 4"RE 1 41 | KGP40T-03200 4" RIS EH 1 55
14 | GB/T70.1-2000 IRETMBX55 (REEEN) 4 28 |GB/T6170-2000 1IZ8M8 (REH) 1 42 | KGP20T-04000 2" kRt 4 56

KB AS NN BIRAS

Hillh: THEXESHEART WA LZXEERE T E =52 —K5=

FiE: 0510-85205100 85203799 {5 H: 0510-85205026 85203795




ASSEMBLY AND PARTS ALBUM

KGP40T

No. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty.
1 KGP40T-01010 4" water inlet/outlet pipe 2 15 |KGP30T-01100 3" mechanical seal kits 1 29 | KGP40T-01204 4" flap valve pallet ®110 1 43 | GB/T9074.15-1988 Bolt M12*20 2
2 [KGP40T-01007 4" locking nut 2 16 |KGP40T-01005 Adjusting gasket for 4" impellor 3 30 | KGP40T-01203 Seal gasket for 4" flap valve 1 44 [ GB/T9074.15-1988 Bolt M10*20 2
3 [KGP40T-01008 4" rubber seal gasket 2 17 |KGP40T-01004 4" impellor 1 31 | KGP40T-01201 Gasket for 4" flap valve ©8 1 45 [ GB/T9074.15-1988 Bolt M12*35 2
4 | KGP40T-01011 4" water outlet seat 1 18 |GB/T70.1-2000 Screw M8*35(stainless) 3 32 | KGP40T-01202 4" flap valve pallet ®74 1 46 | KGP40T-03002 4" engine supporting plate 1
5 |KGP20T-01013 2" plug screw for water outlet seat| 1 19 |KGP40T-01100 4" Shaped gasket 1 33 | GB/T818-2000 Cross recess head screw M8*20(stainless) 1 47 [ GB/T97.1-2002 Washer 10 2
6 |[GB/T3452.1-2005 |O ring 41.2X3.55 1 20 |KGP40T-01003 4" Fluid director 1 34 | KGP40T-01009 4" water inlet seat 1 48 [ GB/T6172.1-2000 Nut M10 6
7 | GB/T9074.15-1988 [Bolt M10X30 4 21 |KGP40T-01006 4" screw gasket 3 35 | GB/T9074.15-1988| Bolt M12*35 6 49 [ GB/T6172.1-2000 Nut M12 4
8 | GK400P.-02000 Engine assembly 1 22 |GB/T95-2002 Washer 6(stainless) 3 36 | KGP20T-01015 2" eyelet bolt 4 50 | GB/T93-1987 Washer 12 2
9 | KGP20T-01008 2" seal ring 1 23 |GB/T93-1987 Washer 6(stainless) 3 37 | KGP20T-01017 Gasket for 2" eyelet bolt 4 51 | GB/T95-2002 Washer 12 2
10 | GB/T9074.15-1988 | Bolt M12X50 4 24 |GB/T70.1-2000 Screw M6X20 3 38 | KGP20T-01014 Locking nut for 2" pump 4 52 | KDP40T-03100 4" frame 1
11 | KGP40T-01002 4" pump 1 25 |GB/T3452.1-2005 O ring 106X3.55 1 39 | GB/T3452.1-2005 | Oring 31.5X3.55 2 53 | KDP40T-03001 4" sewege pump wrench 1
12 | GB/T95-2002 Washer 8(stainless) 7 26 |GB/T3452.1-2005 O ring 290X5.3 1 40 | KGP20T-01016 Plug screw for 2" pump cover 2 54 | GB/T62.1-2004 Nut M8 1
13 | GB/T93-1987 Washer 8(stainless) 8 27 |KGP40T-01001 4" pump cover 1 41 | KGP40T-03200 4" chassis 1 55
14 [ GB/T70.1-2000 Screw M8X50(stainless) 4 28 [GB/T6170-2000 Nut M8 (stainless) 1 42 | KGP20T-04000 2" Shock absorber 4 56

WUXI KIPOR POWER CO., LTD.

TEL: 0086-510-85200888

Beside Jingyi Rd, Third-stage Development Section of Wangzhuang Industry Area, Wuxi High & New

Technology Industry Development Zone. FAX: 0086-510-85200999




	Ò³Ãæ  1
	Ò³Ãæ  2

